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PRODUCT NAME: Rigid foam absorbing materials

TS Y JR5008S

TYPE/MODEL: JR500S
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CUSTOMER: Wuxi jinrerj.9;‘--391;:@1& ._naa_&@}d\il';te_chﬁé)‘l;.)gy co.,ltd.
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TEST KIND: “Sample-test
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Suzhou ASTTEK Testing Technology Co., Ltd 1Q Center
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In no circomstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced
except in full.

Add: No.8, Shiyuan Raod, Beigiao, Suzhou, China Tel: +86-512-65769481
Fax: +86-512-65764782 Http://www.asttek.com
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PRODUCT
NAME Rigid foam absorbing materials
B AR JR500S
TYPE/MODEL IR500S
AN 4 1
K BHER% fuson s
CHECK SZ19012507A
TEST KIND Sample test NUMBER
RALHLL T T AR R A PR A F AL R T R XKLL 22 KR 2221 =
CUSTOMER Wauxi jinren electronic material UNIT Room 2221, Maiku Building, Changjiang
technology co.,ltd. ADDRESS North Road, Xinwu District, Wuxi.
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STANDARD ISO 14644-1-2015 Cleanrooms and associated controlled environments
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The test results m 14644-1 Class5.
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In no circomstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn

from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced

except in full.
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TEST RESULTS
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TESTING TEST DETERMIN
NO. UNIT SPECIFICATIONS
ITEMS RESULTS ATION
ISO Class5:
B EAZ 0.1lum, i KK E
Ps = S N
R RAE N 105-10,
1 G poims | RS 10°-10° , 3.26%10° Class 5
Air cleanliness test The particle diameter is 0.1 um
and the maximum concentration
limit is 10°-10°.
P W FESSAE AR BRI e A B 24 N i AT .
REMARKS The testing process is carried out under the environmental conditions specified by the technical
requirements.
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“P” represents pass;“F” represents failure; N represents not happen;“---" represents not content.
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SAMPLE PICTURE

In no circomstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced
except in full.
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STATEMENT

1. REAEIA RN ABERFER LR, mE MRS REZEL, AT
E-RANREER.
We promise all the test data are correct and true, the client can request

re-test within one week, if doubting the test result.

2. WAPRXTE A K7 M BT RE, AR
All the information for the samples will be protected by us ,no any will be

leaked out.

3. Bl mrE W SRR = RE—H, Z/ERBRIELRR = KM #THSRA
.
The samples can be kept in our lab for one week, later it will be disposed

based on the regulation of the Lab.

4. WEAKERDUEASIR, BRIV BRI 5 55T
The test result of the samples are the reference only, we are not responsible

for other products.

5. WAEFN, B USRESMERERSHET O,
When disputing, the client can request Suzhou arbitration commission to

handle it.
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